TUV Rheinland Group

Test Report No.: 1160003140
Manufacturer : TIMEJOY PNEUMATIC&HYDRAULIC CO.,LTD N
product : PU Tube TUVRheinland.

TEST REPORT

REPORT NO: 1160003140
DATE : Nov.12th.2013
VEISION: 00 |
Name: Timejoy pneumatic&Hydraulic co.,ltd
Contract person: Alex Liang
Tel: 0086-13605882784
Fax: 0086-574-86621566
E-Mail: Alex@360pneumatic.com
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TUV Rheinland Group

Test Report No.: 1160003140

Manufacturer : TIMEJOY PNEUMATIC&HYDRAULIC CO.,LTD TUVRheinIarg?d
product : PU Tube
Sample | PU Tube Size 4%x25  B6x4 . 8x5 .
name 10%6.5. 12x8. 14x10.
16x12
Entrusting | Timejoy pneumatic& Add No.3 Gongsi Road,
party Zhuangshi Industrial Zone,
Ningbo City,Zhejiang
hydraulic co.,Itd Province 315201,China
Manufactu | Timejoy pneumatic & Testing Commission
rer Classification =
= 0O
= =
= 0
hydraulic co.,Itd 5 g
Q o
k-
Tg «
Quantity of | 34PCS Sample Liang Lijun =
Samples submitted by 5§
g
No. of NS130249-01#~34# Date Mar 25".2013
Samples
Testing | Requirements of clients Testing Outside  diameter and
Standard inside diameter/ Working
pressure/ Burst pressure/
item Low and high temperature
test
Testing | Please refer to Testing result.
conclusion

Tested By:

Chen Dongming

Vdey 2
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TUV Rheinland Group
Test Report No.: 1160003140

Manufacturer : TIMEJOY PNEUMATIC&HYDRAULIC CO.,LTD
product : PU Tube

. ®
TUVRheinland

TUV Rhemlqad%@@i-@{-ﬁﬂgbog‘eﬁ“aepmﬂ Ak hm1g’t%‘td

(Reviewed and approved)]

Engine#ﬂj%f_ “t@e‘ni/r rl

1 Source &Purpose of sample:

Commissioned by TIMEJOY PNEUMATIC&HYDRAULIC CO.,LTD,PU Tube Will be tested.

2 Test basis:
2.1 Test method according to requirements of clients
2.2 Decision criteron:---------
3 Sample situation:
3.1 Ways of delivery: Submitted by client
3.2 Sample quantity:34PCS
3.3 Sample information:---------
4 Test project &grouping: See Table 1

Table 1
Sample Name Sample No. Test Projects Remark

PU Tube NS130249-014-07# | Outside diameter and inside diameter |  -----
PU Tube NS130249-08#-14# Working pressure | =e=--
PU Tube NS130249-15#-20# Burst pressure | -----
PU Tube NS130249-21#-34# Low and high temperature test | = -----

5 Test period &address:

Test time: Apirl. 01, 2013& April. 03, 2013
Test field: Ningbo automotive component testing center
6 Test result:
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Typprifstelle Fahrzeuge/Fahrzeugteile
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s ®
Manufacturer : TIMEJOY PNEUMATIC&HYDRAULIC CO..LTD TUVRheinland
product : PU Tube
. : Sample
S/N | Test projects Requirements i Test results
type
Outside diameter: 4.01mm:
4%2.5
Inside diameter: 2.48mm.
Outside diameter: 6.02mm:
6x4
Inside diameter: 3.97mm.
Outside diameter: 8.01mm:
8x5
Clutsidle Inside diameter: 4.99mm.
diameter and Outside diameter: 10.03mm:
S T I ——— 10%6.5
inside Inside diameter: 6.48mm.
diameter "
Outside diameter: 12.02mm; g
12x8 : 8
Inside diameter: 7.99mm. ‘e
s
Outside diameter: 14.04mm; ?‘E
14x10 s
Inside diameter; 9.95mm. 2
Outside diameter: 16.03mm: ’ >
16x12 =
Inside diameter: 11.98mm. b fem
Pressure hold time: Smin; 4x2.5  |There is no leakage after testing.
There shall be no leakage during
the test. 6x4 There is no leakage after testing,
Ty P
e L, 8x5 There is no leakage after testing.
: 4x2.5 1.2MPa
Working
- 6x4 1.2MPa 10%6.5 | There is no leakage after testing.
8x5 1.0MPa
10%6.5 0.8MPa 12x8 | There is no leakage after testing.
=
e 9.7MPa 14x10  |There is no leakage after testing.
14%10 0.7MPa
16x12 0.6MPa 16x12  [There is no leakage after testing.
6x4 4.12MPa
Type Burst pressure
6x4 3.1MPa 8x35 4.44MPa
85 3.2MPa 10x6.5 3.79MPa
Burst pressure 10%6.5 3.1MPa
12x8 3.7MPa 128 3.79MPa
14x10 2.0MP
OliPa 14x10 3.39MPa
| 16x12 1.7MPa
16x12 2.78MPa
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TUV Rheinland Group

Test Report No.: 1160003140

: TIMEJOY PNEUMATIC&HYDRAULIC CO.,LTD

.. ®
TUVRheinland

Manufacturer
product : PU Tube
4x2.5  |There is no leakage after testing.
6x4 There is no leakage after testing.
Sample in the straight condition for
I hour at 60°C+2°C: 8x5 There is no leakage after testing.
Operating pressure: 0.6MPa: _
Pressure hold time: Smin: 10%6.5  |There is no leakage after testing,
There shall be no leakage e 12x8  [There is no leakage after testing.
the test.
14x10  |There is no leakage after testing.
Low and high 1612 |There is no leakage after testing,
4 | temperature
test 4x2.5  |There is no leakage after testing.
6x4 There is no leakage after testing.
Sample in the straight condition for
I hour at -20 C+2°C: 8x5 There is no leakage after testing.
Operating pressure: 0.6MPa; _ :
Pressure hold time: Smin: 10%6.5 |There is no leakage after testing.
There shall be no leakage durizg 12x8  |There is no leakage after testing.
the test.
14x10  |There is no leakage after testing.
16x12 | There is no leakage after testing,

Appendix A: Test pictures
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